

Rehydration improves the ductility of dry bone allografts

Roger Erivan, Guillaume Villatte, Régis Cueff, Stéphane Boisgard, Stéphane

Descamps

▶ To cite this version:

Roger Erivan, Guillaume Villatte, Régis Cueff, Stéphane Boisgard, Stéphane Descamps. Rehydration improves the ductility of dry bone allografts. Cell and Tissue Banking, 2017, 18 (3), pp.307-312. 10.1007/s10561-017-9630-9. hal-01649254

HAL Id: hal-01649254 https://hal.science/hal-01649254v1

Submitted on 18 Jun2024

HAL is a multi-disciplinary open access archive for the deposit and dissemination of scientific research documents, whether they are published or not. The documents may come from teaching and research institutions in France or abroad, or from public or private research centers. L'archive ouverte pluridisciplinaire **HAL**, est destinée au dépôt et à la diffusion de documents scientifiques de niveau recherche, publiés ou non, émanant des établissements d'enseignement et de recherche français ou étrangers, des laboratoires publics ou privés.

```
1
      Rehydration improves the ductility of dry bone allografts
 2
      Short title: Mechanical properties of bone allografts
 3
      Corresponding author
 4
         Roger ERIVAN Dr
                            rerivan@chu-clermontferrand.fr
 5
      Université Clermont Auvergne, CHU Clermont-Ferrand, CNRS, SIGMA Clermont, ICCF, F-63000
 6
      Clermont–Ferrand, France
 7
8
         Guillaume VILLATTE Dr
                                    guillaumevillatte@hotmail.fr
9
      Université Clermont Auvergne, CHU Clermont-Ferrand, CNRS, SIGMA Clermont, ICCF, F-63000
10
      Clermont–Ferrand, France
11
12
         Régis Cueff Mr
                            regis.cueff@udamail.fr
13
     Université Clermont Auvergne, CNRS, SIGMA Clermont, ICCF, F-63000 Clermont–Ferrand, France.
14
15
          Stéphane BOISGARD MD, PhD
                                           sboisgard@chu-clermontferrand.fr
16
      Université Clermont Auvergne, CHU Clermont-Ferrand, CNRS, SIGMA Clermont, ICCF, F-63000
17
      Clermont–Ferrand, France.
18
19
         Stéphane DESCAMPS MD, PhD
                                           s_descamps@chu-clermontferrand.fr
20
      Université Clermont Auvergne, CHU Clermont-Ferrand, CNRS, SIGMA Clermont, ICCF, F-63000
21
      Clermont–Ferrand, France.
22
23
      ethics statement: "N/A"
24
```

25 Abstract:

26 Processing of bone allografts improves infectious safety and allows storing bone substitutes at room 27 temperature. The aim of this study was to compare mechanical properties of the processed 28 Osteopure[™] bone with fresh frozen bone. All the samples were pieces from femoral heads retrieved 29 during hip arthroplasty operations. The processing includes chemical decellularization, drying and 30 irradiation with 25 kGy. 31 Three types of samples were tested: 32 1. fresh frozen thawed wet, 33 2. dry non-rehydrated graft 34 3. dry rehydrated graft

In the 3-point bending test Young's modulus and stress at break yielded no significant difference among the 3 different sample groups. Rehydrating of the dry graft showed increased ductility in strain at break test compared with the other 2 groups (p=0.003). In compression tests dry grafts had significantly higher maximum effective stress and apparent maximum deformation compared with the grafts of other groups (p<0.05).

- 41 Processed bone has almost similar mechanical properties compared with fresh frozen bone.
- 42 However, rehydration of processed dry graft increases its ductility. These grafts may tolerate bending
- 43 forces better before breakage.

45 Introduction

Clinical bone loss may require autograft which provides a scaffold and some viable 46 cells. Autograft is considered a comparable gold standard in filling voids. There is 47 morbidity in recovering autograft and there is a limit to the volume obtained (1–6). 48 The allograft can be done without volume limitation. There is more experience with 49 deeply frozen bone allografts. Formal processing of the allograft decreases the risk of 50 transfer of infectious disease and allows the allograft to be stored at ambient 51 52 temperature. Ideally processing should not change the mechanical properties compared to fresh bone (7,8). 53

The aim of this study was to compare the mechanical properties of fresh human bone with bone treated by a process like Osteopure, dry and rehydrated state as used in daily practice and define if there are differences in biomechanical properties.

57

58

59 Method

60 The trabecular bone samples were recovered during a total hip arthroplasty for osteoarthritis as part of routine surgery. The tissues were obtained from the tissue 61 bank "ostéobanque d'auvergne" (France) with consent of patients for a medical and 62 research use of their tissue. No ethic committee was sought. Different types of 63 samples were tested: a first group of anatomical specimens from "fresh" wet frozen 64 and thawed at ambient temperature for 12 hours before carrying out the tests (not 65 irradiated), a second group of samples "dry" having been subjected to the 66 Osteopure[™] (decellularization technique using chemical products for bone cleaning 67 and dehydratation with ethanol) including sterilization at 25 kGy and a third group 68 "dry rehydrated" allograft processed similar to the second group immersed in saline 69 for a period of 10 minutes as usually practiced in the operating room prior to 70 implantation. Each group of samples was subjected to a series of tests to determine 71 72 their mechanical properties. The geometry of samples depended on the type of mechanical test. The procedure includes decortication, cutting and primary cleaning, 73 then automated chemical processing with solvent, detergent and urea, drying with 74 ethanol, packaging and finally sterilization with beta irradiation. 75

A rectangular shape was used for the bending test (60x10x10 mm3) and for hardness test (20x10x10 mm3), a cubic geometry (10 mm 3) was selected for the compression test.

79 Mechanical tests

Bending and compression tests were carried out on a traction device (MTS 20M) equipped with a 3-point bending platform (a range of 40 mm was used) and compression plates. The unit is controlled by software managing during the entire procedure of tests and results processing. A 500 daN force sensor was available for these destructive testing. Measuring the deformation was followed from the registration of the crosshead (resolution 100 μ m). The speed of movement of the crosshead was set during the two tests at 3 mm / min.

87

The 3-point bending test, leading to rupture of the sample, resulting in a stress-strain curve (Figure 1) which allows the determination of Young's modulus from the slope foot curve and measuring the stress and strain associated with the breaking point. During this test, the bone material is placed on two fixed supports; a third support in a central position, placed perpendicular to the horizontal plane defined by the sample is directed downward and the filler material until it breaks. We tested an average of 10 pieces for each group.

- 95
- 96
- 97

Figure 1: stress-strain curve of a fresh bone subjected to a 3-point bending test

- 99
- 100

101

The shape of the stress-strain curve of a trabecular bone sample under compression (Figure 2) is specific to the mechanical behavior of this type of scaffold. For these materials, the section and the characteristic length of the apparent geometry of the specimen differs from the section and length of the resistive material. The scaffold consists of a lattice of materials and voids, the actual section being only characterized by the material. We tested an average of 10 pieces for each group.

108 Its mechanical behavior can be distinguished into 3 phases:

109 A first phase of resilient loading characterized by a homogeneous deformation of the architecture coupled to the edges of the bending mechanisms 110 (buckling). Young's modulus (E) or apparent modulus (E_{app}) of the scaffold is 111 determined during the first compression phase. It corresponds to the slope of 112 pseudoelastic loading samples in this area. Also determined at this stage the 113 apparent maximum stress ($\sigma_{max}(app)$) corresponding to the strain limit value 114 between the first and second phase and its associated distortion, the apparent 115 maximum deformation ($\epsilon_{max}(app)$). 116

- A second phase characterized by a long almost constant stress plateau, is the collapse of the voids, similar if a screw is placed in the graft.
- A third phase characterized by an increase in stress describing the Young's 119 modulus of the material. It corresponds to a complete compaction of the 120 trabecular voids. This occurs more or less rapidly depending on the porosity of 121 the material. The set of edges and walls are in contact; porosities are all 122 destroyed; only the material is compressed. This can be characterized for the 123 corresponding phase, the densification module (E_{dens}) and the corresponding 124 level of deformation (ε_{dens}) reached. The denser the material, the quicker the 125 porosities are filled and the quicker the densification phase occurs. 126
- 127

128 Figure 2: stress-strain curve of trabecular bone subjected to compression test

Lack of homogeneity of deformation fields and the random distribution of voids within a sample hardly make identifiable the actual resistant material. If the samples tend to have a similar volume, the resistant material may therefore be different from one sample to another.

During the test, to facilitate the analysis of results and enable a comparison of mechanical responses among different specimens, the results have been recorded in conventional stresses and strains, calculated from the apparent size of the samples. An automated procedure is used to extract the following mechanical parameters: the apparent modulus E_{app} , maximum apparent stress $\sigma_{max}(app)$ and maximum apparent deformation $\varepsilon_{max}(app)$.

139 The densification module (E_{dens}) was not calculated, the upper limit of the force 140 sensor was often reached during the third stage of compression test. The tests were

- halted voluntarily in this third phase, between 50 and 70% deformation, since this limit
- has no clinical consequence, it is not reached with use of allograft in vivo.
- 143

The third mechanical test, the Shore A hardness test was performed on a Shore durometer fitted with a specific head that measure (figure 3). This test measures the surface hardness. We tested an average of 60 pieces of fresh bone, and an average of 90 pieces of dry and dry rehydrated bone.

- 148 Figure 3 : Shore A hardness test
- 149

150 Statistical analysis

151 An ANOVA (analysis of variance) was used to study the dependence of the

- mechanical properties for the type of sample conditioning ("fresh" "dry" and "Dry
- rehydrated"). Results were considered significantly different at p <0.05.
- 154 Determining each mechanical characteristic of a group of samples is derived from a
- 155 minimum of 8 tests in exactly the same testing conditions.
- 156 In order to characterize the existence of possible correlations (or other linear
- relationship) between the measured mechanical quantities, a nonparametric
- 158 Spearman correlation test was conducted. The variables (mechanical quantities) are
- tested 2 by 2, the correlation coefficient ρ is calculated with the significance level (p-
- value) (at the risk level of 5%). The intensity of the dependence between two
- variables is directly related to the value ρ . The correlation is important for $I\rho I > 0.8$, it is
- more moderate for 0.7 <lpl <0.8, for low values of 0.6 <lpl <0.7 and non-significant below 0.6.

164 Results

165 The results of bend tests, compression and hardness are summarized in Table 1.

166 Table 1. Results of mechanical tests on groups of samples tested

- 167
- 168 The results of bending tests indicate that the Young's modulus values were not
- significantly different for the three groups tested (p = 0.502) and an average value of

170 218.3 \pm 44.7 MPa may be used for all samples. It is the same for the breaking stress

- (p = 0.983), which leads ultimately to a value of 9.49 ± 1.88 Mpa with the average of
- the three sample groups.

Strain at break point yielded interesting result. The measured value was broadly 173 similar for groups "Fresh" and "Dry" but increased remarkably in the group 174 "Rehydrated". The difference was statistically significant (p=0.003). Rehydrated grafts 175 appeared to be more ductile. 176 In compression test the value of deformation max showed no difference between the 177 groups. However, statistical significant difference was seen in apparent modulus 178 (p=0.038) and in constraint max test (p=0.047) when compared dry grafts with the 179 other grafts 180 The values measured for the deformation ε max (app) associated with the maximum 181 stress showed no difference at the same time (p = 0.949) for the 3 groups tested. 182 183 The values in Shore hardness test were almost identical between the groups showing 184 no statistical difference. 185 Tables 2 and 3 show the matrices of Spearman correlation coefficients between the 186 187 various mechanical parameters measured during the bending and compression tests 188 Table 2: matrices Spearman correlation coefficients between mechanical parameters 189 measured during the bending test 190 191 192 Table 3: matrices Spearman correlation coefficients between mechanical parameters 193 194 measured during the compression test 195 We note a clear correlation between variables "Young's modulus" and "tensile 196 strength" of the bending test (ρ evolving between 0.738 and 0.917) and a perfectly 197 similar dependence (p ranging from 0.714 - 0.895) between the parameters 198 "apparent modulus" and "maximum effective stress" of the compression test. 199 Correlations tests result in a significant linear relationship between the Young's 200 201 modulus and the stress at break in flexure on the one hand and the apparent 202 modulus and maximum effective stress evaluated by compression test on the other 203 hand. Discussion 204

Our results are similar to those reported by J. and Halgrin. al.(9), in the case of 205 compression tests conducted on trabecular bone samples with or without lipid and 206 marrow removal. The authors demonstrate a significant decrease in the apparent 207 modulus and apparent maximum stress for samples where lipid and marrow was 208 absent. The fluid is pressurized in the center of the specimen, which has the effect of 209 increasing the transverse load applied to the trabecular structure and damages faster 210 all trabeculae, resulting in a collapse peak (peak before the second phase of the 211 deformation) and a lowered strain plateau. It is also demonstrated by Ochoa with 212 rigidity varying more than 30% following the removal of fluids. 213

Matrices Spearman correlation coefficients between the various mechanical parameters measured showed the correlation between modulus of elasticity and the tensile strength in bending and between the apparent modulus and the stress apparent maximum compression test; these correlations allows one to establish a linear relationship between the quantities concerned.

Ochoa et Poumara(10,11) have reported similar correlations between apparent 219 modulus and maximum apparent stress in compression tests performed on 220 trabecular bone specimens subjected to a different processing (cleaning and 221 222 sterilization). Their works show that the relationship between these two factors characterizing the mechanical behavior of the bone; and remains valid irrespective of 223 224 processing of the bone. Our results are in agreement with this work; in the case of compression tests, our conclusion is substantially identical regardless of the 225 226 processing applied to the sample.

227 Other bone processes techniques also found similar results to ours with no

difference between the frozen and processed bones (12) but bone mechanical

properties can be affected by ionizing radiation (13). It was not found in our study, but

we didn't compare treated bone not irradiated versus irradiated. We studied

cancellous bone and not cortical, this can distort results.

The bending test seems to lead to different conclusions. As shown by the regression lines, the behavior of groups of samples "Fresh" and "Dry" are relatively similar but certain parameters are different from the "Dry rehydrated" group. These results confirm those from ANOVA study which indicated a very significant difference in terms of elongation at break (greater ductility of the group "Dry rehydrated" revealed by the bending test) (14). This point has clinical consequences and leads us to rehydrate bone especially if the graft undergoes deformation during the time of early implantation. The allograft would tolerate more deformation before breaking if wellhydrated.

The dry allograft will rehydrate with body fluids after implantation. It will change some of the biomechanical properties like strain to failure and maximum stress. Therefore, rehydration before implantation could be recommended if the graft is used as impaction graft or fixed by screws.Moreover, our compression tests show that the dry bone has a maximum effective stress and an apparent maximum deformation significantly higher compared to fresh bone. These values again become similar after rehydrating of dry bones.

248

249 **Conclusion**

It appears that the processed bone by the Osteopure [™] technique has mechanical properties substantially similar to fresh bone. Rehydrating samples does not modify the surface hardness but retrieves an apparent Young's modulus and a maximum stress apparently closer to that of fresh bones. Rehydration of the dry allografts as instructed by the processor improves ductility parameters (becomes greater) which means the bone can deform further before breaking.

257 **Références**

- Coventry MB, Tapper EM. Pelvic instability: a consequence of removing iliac bone for grafting. J Bone Joint Surg Am. 1972 Jan;54(1):83–101.
- Goulet JA, Senunas LE, DeSilva GL, Greenfield ML. Autogenous iliac crest bone graft.
 Complications and functional assessment. Clin Orthop. 1997 Jun;(339):76–81.
- Guha SC, Poole MD. Stress fracture of the iliac bone with subfascial femoral
 neuropathy: unusual complications at a bone graft donor site: case report. Br J Plast
 Surg. 1983 Jul;36(3):305–6.
- Heary RF, Schlenk RP, Sacchieri TA, Barone D, Brotea C. Persistent iliac crest donor site
 pain: independent outcome assessment. Neurosurgery. 2002 Mar;50(3):510-516-517.
- 5. Kurz LT, Garfin SR, Booth RE. Harvesting autogenous iliac bone grafts. A review of
 complications and techniques. Spine. 1989 Dec;14(12):1324–31.
- 269 6. Ubhi CS, Morris DL. Fracture and herniation of bowel at bone graft donor site in the
 270 iliac crest. Injury. 1984 Nov;16(3):202–3.
- Pelker RR, Friedlaender GE, Markham TC. Biomechanical properties of bone allografts.
 Clin Orthop. 1983 Apr;(174):54–7.
- Pelker RR, Friedlaender GE. Biomechanical aspects of bone autografts and allografts.
 Orthop Clin North Am. 1987 Apr;18(2):235–9.
- Halgrin J, Chaari F, Markiewicz É. On the effect of marrow in the mechanical behavior
 and crush response of trabecular bone. J Mech Behav Biomed Mater. 2012
 Jan;5(1):231–7.
- Ochoa JA, Heck DA, Brandt KD, Hillberry BM. The effect of intertrabecular fluid on
 femoral head mechanics. J Rheumatol. 1991 Apr;18(4):580–4.
- Poumarat G, Thiery C, Toumi H, Abdi M, Garcier J-M, Vanneuville G. [Mechanical
 properties of human femoral head allografts after physico-chemical treatment
 (Osteopure)]. Rev Chir Orthopédique Réparatrice Appar Mot. 2004 Sep;90(5):442–8.
- Brown TD, Ferguson AB. Mechanical property distributions in the cancellous bone of
 the human proximal femur. Acta Orthop Scand. 1980 Jun;51(3):429–37.
- Currey JD, Foreman J, Laketić I, Mitchell J, Pegg DE, Reilly GC. Effects of ionizing
 radiation on the mechanical properties of human bone. J Orthop Res Off Publ Orthop
 Res Soc. 1997 Jan;15(1):111–7.
- 14. Rogers WJ. Iliac Inlay-On-Edge Bone Graft. J Bone Jt Surg. 1968 Oct 1;50(7):1410–6.
- 289
- 290



291 292

Figure 1: stress-strain curve of a fresh bone subjected to a 3-point bending test



294





296

Stress at break (MPa)

Figure 2: stress-strain curve of trabecular bone subjected to compression test

297											
297 298 -	Table 1. Results of mechanical tests on groups of samples tested										
	mochanical characterization	frash banas	dry bonos	Dry bones							
		iresii bones	dry bolles	moistened							
	3-point bending										
	Young's modulus (MPa)	$\textbf{239.6} \pm \textbf{78.2}$	233.2 ± 108.5	181.5 ± 80.4	p=0.502						

 8.37 ± 3.30

 $\textbf{8.89} \pm \textbf{3.45}$

 $\textbf{11.23} \pm \textbf{4.12}$

p=0.983

Strain at break (%)	5.86± 1.46	5.34 ± 2.58	$\textbf{10.82} \pm \textbf{4.75}$	p=0.003
Compression				
Apparent modulus (Mpa)	91.2 ± 15.7	144.9 ± 37.8	87.1 ± 41.5	p=0.038
Constraint max. (App) (Mpa)	4.51 ± 0.91	$\textbf{7.31} \pm \textbf{1.96}$	4.30 ± 2.27	p=0.047
Max deformation. (App) (%)	$\textbf{8.39} \pm \textbf{1.86}$	$\textbf{7.84} \pm \textbf{3.61}$	$\textbf{8.20} \pm \textbf{2.16}$	p=0.949
Shore A hardness	72.35± 2.04	$\textbf{73.85} \pm \textbf{1.58}$	$\textbf{74.10} \pm \textbf{2.36}$	p=0.522

299

- 300 Table 2: matrices Spearman correlation coefficients between mechanical parameters measured
- 301 during the bending test

302 (intensity of the correlation: red, high / blue, medium / white: not significant)

303

Os FRAIS				Os SEC				Os SEC réhumidifié			
	σ _{break} (app) (MPa)	ε _{break} (app) (%)	E (MPa)		σ _{break} (app) (MPa)	ε _{break} (app) (%)	E (MPa)		σ _{break} (app) (MPa)	ε _{break} (app) (%)	E (MPa)
σ _{break} (app) (MPa) ρ = 1	1	ρ= 0.539	ρ = 0.855	σ _{break} (app)	ρ=1	ρ = 0.0.71	ρ = 0.738	σ _{break} (app) (MPa)	ρ=1	ρ= - 0.050	ρ = 0.917
	ρ-1	p-value: 0.054	p-value<0.001	(MPa)		p-value: 0.433	p-value: 0.018			p-value: 0.551	p-value<0.001
ε _{break} (app)		a=1	ρ= 0.588	ε _{break} (app)		ρ=1	ρ= - 0.595	ε _{break} (app)		ρ=1	ρ = - 0.417
(%)		p=1	p-value: 0.037	(%)			p-value: 0.940	(%)			p-value: 0.868
E		ρ=1 E (MPa	E				E			1	
(MPa)			(MPa)			ρ = 1	(MPa)			ρ= ι	

304

305

- 306 Table 3: matrices Spearman correlation coefficients between mechanical parameters measured
- 307 during the compression test
- 308 (intensity of the correlation: red, high / blue, medium / white: not significant)

	Os FRAIS				Os SEC			Os SEC réhumidifié			
	σ _{max} (app) (MPa)	ε _{max} (app) (%)	Е _{арр} (MPa)		σ _{max} (app) (MPa)	ε _{max} (app) (%)	E _{app} (MPa)		σ _{max} (app) (MPa)	ε _{max} (app) (%)	Е _{арр} (MPa)
σ _{max} (app)	- = 1	ρ = 0.071	ρ = 0.714	σ _{max} (app)	- = 1	ρ = 0.583	ρ = 0.733	σ _{max} (app)	- = 1	ρ= 0.077	ρ = 0.895
(MPa)	p = 1	p-value: 0.433	p-value: 0.023	(MPa)	ρ-1	p-value: 0.05	p-value: 0.012	(MPa)	ρ-1	p-value: 0.406	p-value<0.001
ε _{max} (app)		ρ= - 0.024	ε _{max} (app)		. = 1	ρ= 0.217	ε _{max} (app)		1	ρ = - 0.24 5	
(%)		p-1	p-value: 0.522	(%)	p - 1	p = 1	p-value: 0.288	(%)		p=1	p-value: 0.778
Е _{арр} (MPa)			ρ=1	E _{app} (MPa)			ρ = 1	Е _{арр} (MPa)			ρ=1